water

e

The New Zealand Water & Wastes Association

WATER NEW ZEALAND
Standard Methods

Carbon accounting
guidelines for wastewater
treatment: CH; and N,O

August 2021 ISBN NUMBER: 978-0-473-58793-2



water .-

NEW ZEALAND _/

The New Zealand Water & Wastes Association Waiora Aotearoa

Carbon accounting guidelines for
wastewater treatment: CH; and N,O

August 2021

Version 1.1

CARBON ACCOUNTING
GUIDELINES WATER NEW ZEALAND PAGE 1 OF 73



ACKNOWLEDGEMENTS

Seed funding for this work was provided by Water Service Managers Group, a network of Territorial

Local Authorities or their agents who are responsible for the management of drinking water, sewage

treatment and stormwater assets. In addition, Water New Zealand wish to acknowledge the significant
[...]
GUIDELINES WATER NEW ZEALAND PAGE 61 OF 73



Xia, V. Bex and P.M. Midgley (eds.)]. Cambridge University Press, Cambridge, United Kingdom and
New York, NY, USA.

Nigussie, A. Kuyper, T. Bruun, S. de Neergaard, A. 2016. Vermicomposting as a technology for
reducing nitrogen losses and greenhouse gas emissions from small-scale composting. J.Cleaner
Prduction 139.

Noyola, A. Paredes, M.G. Guereca, L.P. Molina, L.T. Zavala, M. 2018. Methane correction factors for
estimating emissions from aerobic wastewater treatment facilities based on field data in Mexico and
on literature review. Sci.Tot.Env. 639, 84-91.

NZWWA, 2005. Oxidation pond guidelines 2005. Report NZET, MfE.

Ogilvie, D. 1998. National study of the composition of sewage sludge. Report to the New Zealand
Water and Wastes Association.

Parravicini, V. Svardal, K. Krampe, J. 2016. Greenhouse gas emissions from wastewater treatment
plants. Energy Procedia 97, 246 — 253

Rose, C. Parker, A. Jefferson, B and Cartmell, E. 2015. The characterization of feces and urine: a
review of the literature to inform advanced treatment technology. Critical Reviews in Environmental
Science and Technology, 45:1827-1879.

Swati, A. Hait, S. 2018. Greenhouse Gas Emission During Composting and Vermicomposting of
Organic Wastes - A Review. CLEAN - Soil, Air, Water 2018, 46 (6) , 1700042. DOI:
10.1002/clen.201700042.

Szanto GL, Hamelers HV, Rulkens WH, Veeken AH 2007. NH3, N2O and CHs4 emissions during passively
aerated composting of straw-rich pig manure. Bioresource Technology 98(14): 2659-2670.
UKWIR, 2016. Workbook for Estimating Operational GHG Emissions v10.1, March 2016.

United States Environmental Protection Agency, (USEPA). (2002). Onsite wastewater treatment
systems manual. US Environmental Protection Agency (USEPA), United States of America.

Valkova, T. Parravicini, V. Saracevic, E. Tauber, J. Svardal, K. Krampe, J. 2021. A method to estimate
the direct nitrous oxide emissions of municipal wastewater treatment plants based on the degree of
nitrogen removal. J.Env.Man 279

Von Sperling, M. 2007. Waste Stabilisation Ponds. Biological wastewater treatment series, volume 3.
IWA Publishing. ISBN 1843391635

Wang J, Hu Z, Xu X, Jiang X, Zheng B, Liu X, Pan X, Kardol P 2014. Emissions of ammonia and
greenhouse gases during combined pre-composting and vermicomposting of duck manure. Waste
Management 34(8): 1546—1552.

WRI/WBCSD, 2015. The greenhouse gas protocol. A corporate accounting and reporting standard.
Revised edition. World Resources Institute and World Business Couuncil for Sustainable
Development.

WSAA (2012) National Greenhouse and Energy Reporting Guidelines for the Water Industry (Part 1).
Appendix C. Report prepared for Water Services Association of Australia by GHD Pty Ltd, Oct. 2012.)

Yang, F. Li, G. Zang, B and Zhang, Z. 2017. The maturity and CH4, N2O, NH3 emissions from
vermicomposting with agricultural waste. Compost Science & Utilization, 25 (4).

CARBON ACCOUNTING
GUIDELINES WATER NEW ZEALAND PAGE 62 OF 73



Environment Waikato, 2004. Evaluation of the performance of constructed wetlands treating domestic
wastewater in the Waikato region. Technical Report 2004/15.

Wang J, Hu Z, Xu X, Jiang X, Zheng B, Liu X, Pan X, Kardol P. 2014. Emissions of ammonia and greenhouse
gases during combined pre-composting and vermicomposting of duck manure. Waste Management
34(8): 1546-1552.

WRC (1984) Theory, Design and Operation of Biological Nutrient Removal Activated Sludge Processes,
ISBN 0 908356 13 7, Water Research Commission, Private Bag X03, Gezina 0031, RSA

WSAA, 2007. Fugitive GHG Emissions from Wastewater Systems.

Zhan, X. Hu, Z and Wu, G. 2018. Greenhouse gas Emission and Mitigation in Municipal Wastewater
Treatment Plants. IWA Publishing, London, UK.

CARBON ACCOUNTING
GUIDELINES WATER NEW ZEALAND PAGE 63 OF 73



APPENDIX A — N2O WWTP EF

The IPCC (2019) derived an emission factor based on an observed correlation between N20 emissions
(expressed as a fraction of influent total nitrogen load) and influent nitrogen mass load, using 30 data
sources (published date range 1998 to 2018). The Figure 6A.1 from IPCC (2019) is recreated in Figure 4
below, from which the emission factors were derived.

400
y = 0.0159x

350
R?=0.8426 .

300

250

200 .
150

100 -

50 .:
&)

0 :o\

0 5000 10000 15000 20000 25000
TN loading (kg N/day)

N,O emissions (kgN,O-N/day)
]

Figure 4: Correlation between influent total nitrogen (TN) loading and N,O emissions

The literature cited in the IPCC (2019) Refinement Guidelines was reviewed for this project. Some
errors were identified in Table 6A.5 of the IPCC (2019) guidance, and recalculation of the emission
factor was made. Alongside this was an estimation of the emission factor, using the same dataset,
based on total nitrogen (TN) removed across the wastewater treatment plant (i.e. influent minus
effluent loads), which has been the method adopted in Australia under the NGER Determination since
2007 (Australian Govt., 2020). A comparison of these calculations is shown in Table 29.

250
y =0.010x
200 R2=0.620.." o

150

100
® o

<

N,O emissions (kgN,O-N/day)

o ®
0.
0 JO\ °
0 5000 10000 15000 20000 25000

TN loading (kg N/day)

Figure 5: Correlation between influent total nitrogen (TN) loading and N20O emissions
(using revised emission factors correcting for errors in IPCC, 2019)

CARBON ACCOUNTING
GUIDELINES WATER NEW ZEALAND PAGE 64 OF 73



Table 29: N0 emission factors in full-scale municipal wastewater treatment plants

Reported in Revised N0 Alternative
Type of IPCC (2019) emission N0 emission
treatment Categories References factor (kg factor (kg
process S\'I(-g NzC;-N/kg N,O-N/kg N,O-N/kg
influent Ninfluent) NREM)

AO BNR Daelman et.al. (2015) 0.028 0.028 0.035
AO (MLE) BNR Foley et.al. (2010) 0.021 0.0205 0.0270
AO (MLE) BNR Foley et.al. (2010) 0.045 0.0443 0.0508
A20 BNR Foley et.al. (2010) 0.013 0.0134 0.0140
SBR BNR Foley et.al. (2010) 0.023 0.0233 0.0327
oD BNR Foley et.al. (2010) 0.008 0.0080 0.0083
JHB BNR Foley et.al. (2010) 0.015 0.0146 0.0153

Foley et.al. (2010) 0.0066 0.0080
1A BNR Kimochi et.al. (1998) 0.0008 0.0008 0.0011
1A BNR Kimochi et.al. (1998) 0.0005 0.0005 0.0006
1A BNR Kimochi et.al. (1998) 0.0001 0.0001 0.0003
A20 BNR Wang et.al. (2016) 0.013 0.013 No data
CAS BNR Aboobakar et.al. (2013) 0.00036 0.00036 0.00071

Rodriguez-Caballero
AO BNR ol ‘(320 " 0.12 0.0012 | No TN data
oD BNR Masuda et.al. (2018) 0.00016 0.00014 0.00016
AO BNR Masuda et.al. (2018) 0.0013 0.0012 0.00128
AO BNR Masuda et.al. (2018) 0.0049 0.0037 0.00493
Sep.stage BNR BNR Ahn et.al. (2010) 0.00019 0.000120 0.000119
Bardenpho BNR Ahn et.al. (2010) 0.0036 0.002313 0.002676
Step-feed BNR BNR Ahn et.al. (2010) 0.011 0.007168 0.011639
step feed bnr3 | BNR Ahn et.al. (2010) 0.000318 0.000382
MLE BNR Ahn et.al. (2010) 0.0007 0.000445 0.000573
MLE BNR Ahn et.al. (2010) 0.0006 0.000382 0.000445
oD BNR Ahn et.al. (2010) 0.0003 0.000191 0.000191
Step-feed BNR BNR Ahn et.al. (2010) 0.015 0.009545 0.010818
Step feed, plug BNR Ni et.al. (2015); Pan et.al. 0.019 0.019 0.025333333
flow (2016)
SBR BNR Bao et.al. (2016) 0.029 0.019 <0.037

Rodriguez-Cabellero
SBR BNR et.al. (2015) 0.038 0.038 0.043
Plug flow Non-BNR Ahn et.al. (2010) 0.004 0.002577273 0.005053476
Plug flow Non-BNR Ahn et.al. (2010) 0.0062 0.002219873 0.005820779
;t’jg‘feed MM | Non-BNR | Ahnet.al. (2010) 0.0018 | 0.006388364 | 0.012201021
Plug flow Non-BNR Masuda et.al. (2015) 0.023 0.00002299 0.00008909
AO Non-BNR Bao et.al. (2016) 0.013 0.009 <0.017
1A Non-BNR De Mello et.al. (2013) 0.0016 0.0016 No data
Mean 0.014 0.009 0.011
Min 0.0001 0.00002 0.00009
Max 0.12 0.044 0.051

Note: values in bold have changed.

CARBON ACCOUNTING
GUIDELINES

WATER NEW ZEALAND

PAGE 65 OF 73



More recently, the case for a variable emission factor has been made. Under this method the emission
factor (expressed either a fraction of influent TN load or a fraction of TN load removed) changes
according to an inverse correlation with the fraction (or percentage) of TN removal occurring across
the plant (Parravicini, 2016; Valkova, 2021; de Haas and Ye, 2021).

Figure 6 provides a comparison of alternative emission factor approaches on the tonnes of N20
released, based on a 200,000 m3/day plant with 60 mg/L total nitrogen in influent. The four
approaches are:

e |PCC (2019): 0.016 kgN20-N/kgNinfluent

e Revised IPCC: 0.010 kgN20-N/kgNinfluent

e Based on TN removal: 0.011 kgN20-N/kgNrem

e Valkova (2021): [4.362-(0.047*%TN removed)] kgN20-N/kgNinfiuent

120

100

80

60

40

tonnes N,O / year

20

0
60% 65% 70% 75% 80% 85% 90% 95% 100%

% Total N removal

= |PCC (2019) —&— Revised IPCC Based on TN removed == Valkova (2021)

Figure 6: N2O emission estimates using alternative calculation methods

The recommendation for the N.O emission factor is 0.001 kgN20-N/kgNinfiuent. Some of the
considerations include:

e  From a review of the literature used in IPCC (2019) a lower emission factor is warranted based
on errors in the original data interpretation.

e A fixed emission factor based on N-removed might be more intuitive than one based on N-
influent since emissions arise largely from nitrification and denitrification biological processes.
However, inter-conversion between fixed emission factors (i.e. expressed as a fraction of
influent TN vs. TN removed) can be problematic. For example, a fixed factor based on TN
removal results in a variable factor based on influent TN that increases with % TN removed,
which is the opposite to the trend described by Valkova et.al. (2021) and de Haas and Ye (2021)
(Figure A3), based on measured N20 emissions from actual plant data.

e Avariable emission factor (e.g. based on extent of TN removal across a plant or process step)
might be more appropriate in future. Further work is required to validate the findings from
recent studies (e.g. de Haas and Ye, 2021).

CARBON ACCOUNTING
GUIDELINES WATER NEW ZEALAND PAGE 66 OF 73



APPENDIX B — BOUNDARY SETTING

Melbourne Water’s Eastern Treatment Plant
(Method 2 Calculation)
Chelsea—
Feanksion Sowar Inlet Screens Primary Aeration Tanks Secondary
(Note 1) Sedimentation (step feed) Clarifiers
Tanks ®000000000000 Emuent
/7 Grit | | . IDODRDHHE) S— Holding Basins
7 Remoa ] L y
T 1 I South Easter
l Outfall
South Eastem Primary RAS 7
Sewer Sludge
Dewatering Final Effluent Reuse
DATA: Qoas, [VSkuas WAS Screens (MWC Land)
: A 4
D: Valley :
3 CWAS Dewatering -
Sewer (centnfugeg) —— To Drying DATA: [CODJer, [NJout
: v [ oama.ns. | = (Note2) Pene®eRd Moawar =
: Landfill =
4 TWAS Dissolved Air
! (Noke'3) Flotation [+———— Thriam Party
: euse
Fugitive CHs Emissions TA:
DATA: Q, [COD}w, [N}n DATA: Gums [¥Shrae
PO —— e . >| DATA: Comb, CHaper
i Studge Blogas  j : To Power Station and
: : Digester Heat Recovery
: L Anaerobic Digesters : To Flare DATA: May, [VSlay, Ny
i 1
1 1 | i e s s " i
fomo e | S i DATA: Flared i S'i;s&::s
DATA: Qgg, [VSlag s § Sludge Drying (MWC Land)
Digested Sludge TN Pans = Lol
Wastewater Treatment Mass Balance Boundary | Notes:
1. Gas phase odour control
excluded from mass balances.
2. Supematant retums ~ Melbourne Water Corporation
= . (centrifuge, DAF and drying = Melbourne
Sludge Drying Mass Balance Boundary | pans) excluded from mass Water Figure 001~ ETP Process Flow Diagram for WSAA Water
e balances. | Industry Guidelines for NGERS Reporting
r H o >
i Nitrogen Mass Balance Boundary i 3.Screenings and grit excluded Grawn 8y co ‘: AT g =3
! i from mass balances. Ccreaes By o T s

Figure 7: Boundary setting for mass balance across treatment processes (Presented with the permission of Melbourne Water)

CARBON ACCOUNTING
GUIDELINES

WATER NEW ZEALAND

PAGE 67 OF 73



APPENDIX C — EXAMPLE CALCULATIONS

Example calculation of emissions are shown in the Figures below for different wastewater treatment configurations. Wider plant emissions are not included e.g.,
from sludge treatment and effluent release to waterbodies.

1 N,O = 0 kgCO,e
. mcF=0s MCF=02 MCF=0
i f CH, = 30 kgCH, CH, = 1.89 kgCH, f CH, = 0 kgCH, E
BOD = 100 kg : BOD = 40 kg BOD =25 kg BAD = 15 kg
TN = 100 kg! Primary Treatment IN=Fr Secondary Treatment ceiepiie Secondary Treatment TN=70 kg
i Anaerobic pond Facultative pond Maturation pond
BOD - 0 kg No associated emissions
Tertiary Treatment
Sludge
uv
Tertiary Filters
Narrative:
There are no N,O emissions from this pond system. The ponds are made up of 3 types of ponds each with a different MCF.
Therefore the ‘sequential stages’ method is applied. Typical BOD removals by stage are applied, due to lack of site specific
data in this example. The BOD removed in pond sludge is considered to be ‘0’. In the anaerobic pond emissions are calculated
as [100 x (0.6 - 0) x 0.625 x 0.8] as per Equation 3. For the facultative pond emissions are calculated as [40 * (0.375-0) *
0.126]. The CH, emission factor is ‘0’ from maturation ponds.

CARBON ACCOUNTING
GUIDELINES WATER NEW ZEALAND PAGE 68 OF 73



CH, = 12.5 kgCH, f N,O = 0 kgN,0

. wmcF=02 McF=02 MCF=0

i f CH, CH, f CH, E
BOD = 100 kg ; BOD =50 kg BOD = 25 kg BQD = 20 kg
TN = 100 kg! Primary Treatment TN=nr Secondary Treatment N Secondary Treatment =70 kg

Primary facultative Secondary facultative Maturation pond

pond pond ,

1 BOD=0kg
Sludge

Narrative:

There are no N,O emissions from this pond system. The series of ponds are dominated by a single type of pond (facultative)

which have the same MCF. Therefore the ‘single factor’ method is applicable. Typical BOD removals by stage are applied, due

to lack of site specific data in this example. The BOD removed in pond sludge is considered to be ‘0". The CH, emissions for

this pond system are calculated as [100 x (1 - 0) x 0.625 x 0.2] as per Equation 2.

CARBON ACCOUNTING
GUIDELINES WATER NEW ZEALAND PAGE 69 OF 73



f CH, f N,O

' MCF=0.2 MCF =0 MCF = 0.4 i

: = CH, = N,0 = E

i CH,=6.25kgCH, CH, =0kgCH, 3.75 kgCH, 0.2 kgN,0 E
BOD =100 kg z BOD =50 kg BOD =25 kg : BQD
TN = 100 kg Primary Treatment = - Secondary Treatment  _ '~ Tertiary Treatment 7'~

Facultative oxidation Maturation pond Wetland

! pond (surface flow) E

BOD =0kg
Sludge

Narrative:

The treatment includes a mixture of ponds and wetlands with different MCFs, therefore the ‘sequential stages’ method is

applied. There are no N,O emissions from the ponds, but wetlands do have an emission factor. The N20 from wetlands is

calculated as [100*0.0013*(44/28)]. Typical BOD removals by stage are applied, due to lack of site specific data in this

example. The BOD removed in pond sludge is considered to be ‘0’. In the facultative pond emissions are calculated as [100 x

(0.5 -0) x0.625 x 0.2] as per Equation 3. The CH, emission factor is ‘0’ from maturation ponds. For the wetland emissions are

calculated as [25 * (0.6 - 0) * 0.625 * 0.4].

CARBON ACCOUNTING
GUIDELINES

WATER NEW ZEALAND PAGE 70 OF 73




CH, = 1.22 CH, f N,O = 1.57 N,0
. mMcF=0 MCF=003 McF=0
i 4 cn :
BOD = 100 kg - BOD = 60 kg BOD =6 kg z BOD =6 kg
TN = 100 kg! Primary Treatment TN =95 kg Secondary Treatment TN =10 kg Tertiary Treatment TN=10 ke
i Primary Settlement BNR UV disinfection E
i Tanks E
BOD =40 kg BOD = 25 kg
Sludge Sludge
Narrative:
The dominant treatment process is BNR and therefore the ‘single factor’ method is suitable. A single N,O emission factor
applies from the BNR process and is calculated as [100*0.010*(44/28)]. The CH, emissions are calculated as a single factor
[100 x (1 —0.35) x 0.625 x 0.03].

CARBON ACCOUNTING
GUIDELINES WATER NEW ZEALAND PAGE 71 OF 73



t N,0 = 1.57 N,0
. mMcF=0 MCF=003 1 MCF=02 |
| f CH, = 0 kgCH, f CH, = 0.32 kgCH, f CH,=075kgCH, |
BOD = 100 kg z BOD = 60 kg BOD = 8 kg = BQD =2 kg
TN = 100 kg! Primary Treatment TN =95 kg Secondary Treatment TN =30 kg Tertiary Treatment TN = 20 kg
! Primary Settlement Activated Sludge Oxidation Ponds
i Tanks E
BOD =40 kg BOD =25 kg BOD =0kg
Sludge Sludge Sludge
Narrative:
The dominant treatment processes are conventional activated sludge and oxidation ponds, which have different MCFs,
therefore the ‘sequential stages’ method is applied. A single N,O emission factor applies from the activated sludge process